
JORDAN VALLEY WATER CONSERVANCY DISTRICT 
 

REQUEST FOR STATEMENTS OF QUALIFICATIONS TO PROVIDE 
PROFESSIONAL ENGINEERING SERVICES FOR THE 

 
JVWTP FILTER AND CHEMICAL FEED UPGRADES     

 
Project #4289 

 
January 2023 

 
Summary 
 
Jordan Valley Water Conservancy District (JVWCD or District) invites you to submit a Statement 
of Qualifications (SOQ) as defined in this request. SOQs shall be submitted in a sealed envelope 
to JVWCD’s project manager, David McLean, P.E., at 8215 S. 1300 W., West Jordan, UT 84088,  
or via email to ellisad@jvwcd.org, and received no later than 4:00 p.m. on February 15, 2023 
for consideration.  
 
Introduction 
 
The District was created under the Water Conservancy Act as a political subdivision of the State 
of Utah.  The District was organized as a regional water supply agency to develop a water supply 
for rapidly growing areas outside of the Salt Lake City service area. JVWCD currently serves as 
a wholesale supplier to 17 member agencies and also operates a retail distribution system in 
several parts of Salt Lake County. In 2020, the District delivered approximately 120,000 acre-feet 
of municipal and industrial water to its wholesale and retail customers.  JVWCD currently operates 
the Jordan Valley Water Treatment Plant as is primary treatment facility.   
 
Project Background 
 
In order to support growing peak day demands and enable treatment of the new Utah Lake 
Replacement (ULS supply), the District is pursuing an expansion of the JVWTP from its current 
180 MGD capacity to a future capacity of 255 MGD net (assume 5% internal recycle requires 
pre-treatment and filtration capacity of 268 MGD gross).  We have organized the various 
elements of the expansion into multiple projects, some of which are combined with other 
equipment replacement or seismic upgrade projects.   
 
  
Project Description 
 
The District desires to expand its JVWTP from 180 MGD to 255 MGD.  These 
improvements will be made in four phases.  This request is for Engineering Scope 3: 
  



 JORDAN VALLEY WATER CONSERVANCY DISTRICT 
 
Request for Statements of Qualifications to Provide  
Professional Consulting Services for the JVWTP Filter and Chemical Feed Upgrades    
Page 2  
 

 
 

 
 

Engineering  
Scope 1 

Basins 3-6 chain & flight, seismic, and 
plates for full 180 MGD pre-treatment 
capacity 

Engineering design contract 
awarded to Brown and Caldwell 
Engineers on July 14, 2021. 

Engineering  
Scope 2 

Basins 1-2 demolition, seismic, building, 
plates for 255 MGD pre-treatment capacity.  

Engineering design contract 
awarded to Hazen and Sawyer 
Engineers on September 14, 2022. 

Engineering 
Scope 3 

Replace filter media for Filters 1-
16.  Upgrade chemical feed systems for 
255 MGD capacity.   

This Request 

Engineering  
Scope 4 

Raw and finished water piping 
improvements for 255 MGD treatment 
capacity including expansion of the raw 
water pond, additional raw water piping, 
and construction of additional finished 
water reservoir(s). 

Future engineering project 

Note: JVWTP capacity will be limited to approximately 220 MGD until the completion of 
Engineering Scope 4. 
 
 
This project will design required improvements for upgrades to the filters and chemical 
feed systems to support 255 MGD capacity.  Other improvements will include pre-
design evaluation of Ozone, and evaluation of alternatives for backwash tank 
redundancy.  
 
Budget  
 
The estimated budget for this project is approximately $40 million –  
$60 million.   Engineering fees are expected to range from $5,000,000 - $6,500,000.  
 
Proposed Engineering Services Scope 

 
Pre-design Phase: 
Generate a Basis of Design Report (BODR) and 30% drawing set to guide design of 
JVWTP improvements that achieve the project objectives described above. Provide 
support with the Utah Division of Drinking Water for concurrence with the filter re-rating 
approval. The BODR and 30% set should incorporate results from the following analyses. 

 
1. Evaluate filter hydraulics.  Evaluate the hydraulics at 220 MGD and 268 MGD 

assuming an upstream water elevation at 4746.22 (NAV88) as measured at the 



 JORDAN VALLEY WATER CONSERVANCY DISTRICT 
 
Request for Statements of Qualifications to Provide  
Professional Consulting Services for the JVWTP Filter and Chemical Feed Upgrades    
Page 3  
 

 
 

existing hole core at the south filter access bay (north point similar to be provided 
by this project). 
 

2. Evaluate options for improving filter flow split: 
a) Retain side influent split weir and extend the channels to improve 

momentum affects for basins 15 and 16 (with possible downstream side 
interconnect to mitigate momentum effects) 

b) Provide individual filter rate-of-flow control 
c) Other alternative(s) as determined by the selected consultant  

 
3. Evaluate each of the existing chemical feed systems for operation at 268 MGD, 

including. 
a) Chlorine Dioxide   
b) Poly-aluminum Chloride 
c) Powdered Activated Carbon  
d) Cationic Polymer  
e) Filter-aid Polymer  
f) Gaseous Chlorine  

 
The evaluation should include analysis of equipment condition, capacity, chemical 
storage capacity/availability.  Provide recommendations for improvements 
needed for a 20–30 year extended lifespan. 
 

4. Evaluate feasibility and alternatives for the following additional improvements to 
the chemical feed systems for operation at 268 MGD. 

i. pH control system – a recent water quality study identified the treated 
water from the JVWTP as potentially corrosive.  In addition, the JVWTP 
raw water pH has been declining in recent years.  The District desires to 
add a pH adjustment chemical or other stabilization chemical which 
would help mitigate this corrosivity issue.  Options that should be 
evaluated include: 

• Caustic 
• Soda ash 
• Phosphoric stabilizer 
• Other as appropriate 

b) Chlorination system location and type –  
i. It is the District’s preference to continue the use of gaseous chlorine if 

this can be done in a safe and economical manner within state and 
national requirements. However, an evaluation of the following 



 JORDAN VALLEY WATER CONSERVANCY DISTRICT 
 
Request for Statements of Qualifications to Provide  
Professional Consulting Services for the JVWTP Filter and Chemical Feed Upgrades    
Page 4  
 

 
 

chlorine feed system alternatives shall be performed to determine if 
gaseous chlorine offers the most advantageous benefit/cost ratio. 

0. Gaseous chlorine (similar to existing) 
1. On-site generation 
2. Sodium hypochlorite 

ii. Evaluate the following location alternatives: 
0. Keep existing location in the “high-rise” building  
1. New stand-alone building south of the existing Chlorine Dioxide 

building 
2. New stand-alone building west of the emergency generator at 

the plant 
3. New shared pH Control/Chlorine building 
4. Other alternative as determined by the selected consultant  

c) Flocculation Aid –  
d) evaluate how the existing non-ionic filter aid chemical system could be 

upgraded to provide flocculation aid in addition to filter aid. 
 

5. Air Scour Blowers – Evaluate the existing 250 hp blowers for operation with the 
deeper filter media and recommend blower improvements if they are deficient. 
Also, evaluate benefits against the cost of relocating the blowers to reduced 
sound impacts on the occupied portions of the building (if needed after the current 
acoustical improvements are completed). 
 

6. Backwash Tank Redundancy – Evaluate and make a recommendation from the 
following alternatives to provide the desired redundancy. 

a) New 1 MG steel reservoir in parallel with existing including independent 
valving 

b) New 0.5 MG gallon steel reservoir in parallel to existing 
c) Other alternative(s) as determined by the selected consultant 

 
7. In-Plant Corrosion Control – Several JVWTP pipes were design as unlined pipes 

with corrosion allowances rather lined pipes (i.e. raw water piping for filters 1-6). 
Evaluate the condition of these pipes and feasibility of using an epoxy lining to 
extend piping life. 
 

8. Ozone – evaluate the potential use of ozone chemical treatment for influent TOC 
treatment, taste and odor control, and treatment of emerging contaminants to 
meet future water quality targets.  Evaluate how the use of Ozone might affect the 
District’s primary disinfectant, chemical use, and solids storage (from reduced 
PAC usage).  Options to consider might include pre-ozone injected at the 
screening building or intermediate ozonation. 



 JORDAN VALLEY WATER CONSERVANCY DISTRICT 
 
Request for Statements of Qualifications to Provide  
Professional Consulting Services for the JVWTP Filter and Chemical Feed Upgrades    
Page 5  
 

 
 

 
9. Solids Handling Pumps – Confirm the ability of the solids handling pumps to 

operate and provide redundancy at the 220 MGD interim plant production 
capacity.  If improvements are needed, recommend improvements for 13 MGD of 
solids recycle (268 MGD gross – 255 MGD net). 

 
 
Design Phase: 

Prepare plans and specifications to ultimately bid and construct the project per the 
findings of the pre-design effort. Provide design submittals at 60% and 90% for 
District staff review and comment. Incorporate District comments to provide a final 
set of bid documents.  Include the following tasks: 

 
1. Coordinate amendments to the design scope, if required, from findings of the 

preliminary design phase.  Design of a future Ozone system, if recommended, would 
be included in a future design contract.  Other chemical feed improvements most 
likely will be included in this design contract. 
 

2. Prepare construction specifications and drawings for construction of the Project. 

A. Prepare mechanical, civil, structural, electrical, and instrumentation drawings for 
the improvements. 

 
B. Prepare plan, profile, and detail drawings, technical specifications, and bid 

schedule(s) for the pipeline. Drawings shall be 11x17 with a scale not to exceed 
1" = 80'. 

 
C. Attend and conduct design workshops with JVWCD at Preliminary Design, 60%, 

90%, and 100% completion.  
 

D. Provide an estimate of probable construction costs at the 60% and 100% submittal 
stage. 

E. The Senior Reviewer shall attend at least two (2) design review meetings with 
JVWCD in person. 
 

F. Review and become familiar with JVWCD’s bidding documents, General 
Conditions and Supplemental General Conditions.  

 
G. Provide drawings and technical specifications to JVWCD for incorporation into the 

bidding documents. JVWCD will prepare the bidding documents using its standard 
Division 0 documents, General Conditions, and Supplemental General Conditions. 



 JORDAN VALLEY WATER CONSERVANCY DISTRICT 
 
Request for Statements of Qualifications to Provide  
Professional Consulting Services for the JVWTP Filter and Chemical Feed Upgrades    
Page 6  
 

 
 

H. Meet with JVWCD personnel and Utah Division of Drinking Water (DDW) staff at 
the 90% design stage to verify compliance of the design with applicable water 
regulations. Respond as needed to comments from DDW staff and submit final 
drawings and specifications for plan approval. 

 
I. Provide assistance during the bidding period including conducting a pre-bid side 

visit, responding to bidders’ questions, issuing Addenda, as required, etc. 

J. Assist in the bid opening, review the bids, and recommend an award of contract 
(within three working days). 

K. Prepare a conformed set of drawings and specifications which will incorporate all 
addenda material into a conformed drawing set for use during construction. 

Note:  The National Geodetic Vertical Datum of 1929 (NGVD29) used in the original 1971 
drawings was updated to North American Vertical Datum of 1988 (NAVD88).  All drawings 
produced shall reference the NAVD88 datum. 

Note: Seismic design criteria shall match these existing design criteria used for seismic 
upgrades at the plant (chemical building, filter building, basins 3-6): 